



AB-0716-T
TURT220135332
04-23

TEST REPORT

Page 1 of 5

REPORT NUMBER : TURT220135332_REVISED02
APPLICANT NAME ZIMMER+ROHDE GMBH
ADDRESS Zimmersmühlenweg 14-18 61440 Oberursel /GERMANY
SAMPLE DESCRIPTION : One sample of grey/beige self designed woven fabric - 10933 Rooftop
DATE IN : 22 November, 2022 (10:56)
DATE OUT : 28 November, 2022, 05 April, 2023,06 April ,2023
MODEL NO: 10933 Rooftop
REFERENCE: 10933 Rooftop
FABRIC WEIGHT: Claimed to be 495 g/m
NOTE: 1-Test method was given by the applicant.
 2-Pass/Fail statement was made based on test method.
 3-In this revised 02 report, sample description was changed by the request of the applicant. This report replaces the report no TURT220135332_REV01 dated on 05 April ,2023 and must be used instead of it.
 Report no TURT220135332 dated 06 April ,2023 is invalid.

PROVIDED CARE LABEL:



Aysun Yılmaz
Customer Care Executive

Nida Arslanbay
Textile Laboratory Manager

Intertek Test Hizmetleri A.S.
 Merkez Mahallesi Sanayi Cad. No: 23 Altındağ Plaza Yenibosna 34197 - ISTANBUL / TURKEY
 Phone : +90.212. 496 46 46 Fax : +90.212. 452 80 55
 e-mail : intertekcg.turkiye@intertek.com
 www.intertek-turkey.com



220135332

RESULTS

Page 2 of 5

REPORT: TURT220135332 REVISED02

06 April, 2023

TEST	Sample
FLAMMABILITY	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements.. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory. Intertek accredited by TÜRKAK under registration number [AB-0716-T] for [TS EN ISO IEC 17025] as test laboratory. Turkish Accreditation Agency (TÜRKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

RESULTS

Page 3 of 5

REPORT: TURT220135332 REVISED02

06 April, 2023

Flammability Test

BS 5852 Crib 5:2006

Sample 1

Test Method: BS 5852:2006 Clause 11 (upholstery composites) Ignition Source 5 (Crib 5)

Filling Specification

Filling Type: Polyurethane foam
Size: 450 x 450 x 75 mm (back)
450 x 300 x 75 mm (seat)

Note: The customer requested that the test be carried out over CMHR foam with an approximate density 32 kg/m³ and 105-115 N hardness.

Pre-treatment / Durability procedure

The sample was water soaked as Appendix E of BS 5852:2006 then Line dried.

Conditioning

Prior to testing: At least 72 hours in ambient indoor conditions, that at least 24 hours in an atmosphere having a temperature of 23±2°C and a relative humidity of 50 ±5%

At time of testing: Temperature of 10°C to 30°C and a relative humidity of 15% to 80%
Air movement less than 0.2 m/s

Test Method	Pre Treatment	Requirement	Result
BS 5852: 2006 Clause 11 (upholstery composites) Ignition Source 5 (Crib 5)	None	BS 5852 2006 Clause 11 (upholstery composites) Ignition Source 5 (Crib 5)	I/5 (FAIL) <input type="checkbox"/> NI/5 (PASS) <input checked="" type="checkbox"/>

Test Result

“The following test results relate only to the ignitability of the combination of materials under the particular conditions of test stated; they are not intended as a mean of assessing the full potential fire hazard of materials or products in use.”

RESULTS

REPORT: TURT220135332 REVISED02

06 April, 2023

Criteria	Initial Test	Repeat Test
Progressive smouldering failure		
Escalating smouldering behaviour rendered the test unsafe to continue and required forcible extinction	NO	NO
Externally detectable amounts of smoke, heat or glowing within 60 minutes after crib extinction	NO	NO
Smouldering essentially consumed the test specimen within the duration of the test / Smouldering reached the extremities of the test specimen (Other than the top of the vertical part of the test specimen) within the duration of the test	NO	NO
Flaming failure		
Escalating combustion behaviour rendered the test unsafe to continue and required forcible extinction	NO	NO
The test specimen continued to flame for more than 10 minutes after the ignition of the crib	NO	NO
Flaming essentially consumed the test specimen within the duration of the test	NO	NO
Flaming reached the extremities of the test specimen (Other than the top of the vertical part of the test specimen) within the duration of the test	NO	NO
Debris from the test specimen caused an isolated floor fire that continued to flame for more than 10 minutes after the ignition of the crib	NO	NO

RESULTS

Page 5 of 5

REPORT: TURT220135332 REVISED02

06 April, 2023

Criteria	Initial Test		Repeat Test	
Final examination				
Progressive smouldering was observed when the sample was dismantled	NO		NO	
Evidence of charring within the filling (other than discolouration) more than 100mm in any direction, apart from upwards, from the nearest part of the original position of the ignition source	YES		YES	
Time to extinction of flames after crib ignition	5 Min 21 Sec		5 Min 52 Sec	
Time to extinction of glowing after crib ignition	3 Min		3 Min 11 Sec	
Time to extinction of smoke after crib ignition	7 Min		6 Min	
Maximum extent of damage to back (mm) Length / Width	L 300	W 110	L 321	W 117
Maximum extent of damage to base (mm) Length / Width	L 130	W 160	L 146	W 172
Test Result :				
<input checked="" type="checkbox"/> Ignitability performance index: "Clause 11 NI /5"				
*The sample was extinguished because of dangerous burning.				

I: Ignition NI: Non- Ignition L: Length W: Width

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.

END OF TEST REPORT